

INTERNAL TEST REPORT**Product Name:** PP Braided Rope (Jetline)DT: 16th Sep 2016**Required Specification:** 3mm dia, Breaking Strength around 90 kgf, 1000 mtr and weight around 3 KG per coil

Sr. No.	Dia	Breaking Strength	Weight
1	3 mm	93 Kgf	3.1 KG
2	2.95 mm	90 Kgf	2.9 KG
3	3 mm	92.5 Kgf	3.0 KG
4	3.05 mm	93.8 Kgf	3.05 KG
5	3 mm	90.4 Kgf	3.1 KG

Please check the attached page for the ready reference for breaking strain testing result.

TESTING IMAGES

1.



2.



3.



4.

